
 

 

 

 

 

CHAPTER 4 

 

FACILITY PLAN 

 



 4-1

 

CHAPTER 4 FACILITY PLAN 

 

4.1 REHABILITATION OF DISTRIBUTION NETWORK 

 

Detail network data such as pipe material, age, diameter and current conditions by pipe, especially 

small pipeline, is not available in Basrah Water Directorate. At this stage, therefore, it is not possible to 

prepare a detail plan of rehabilitation needs. With lack of data enough to estimate rehabilitation works 

of distribution network, the following process is adopted: 

 

1. A model area is selected from Basrah city, where network are fully developed and pipe 

diameter and location map of the network is available. (Al Hay sub-district) 

2. In this model area, network data, pipe length by diameter were collected from map and 

population was estimated.  

3. Using this network data and population, the total network length by diameter in Basrah 

District was extrapolated.  

4. There is not enough data to decide how much pipe of the network should be rehabilitated. 

The study team assumed that half of the distribution network should be replaced.  

 

Based on the result of analysis, the scope of (length by diameter) of the network rehabilitation is 

preliminarily estimated as shown in Table 4.1. 

 

Table 4.1  Scope (Length and Diameter) of Network Rehabilitation  

 

Pipe diameter (mm) Length (m) 

700 7,000 

500 6,500 

400 1,000 

225 18,500 

160 54,000 

110 or less 198,500 

Total 285,500 

 

4.2 REHABILITATION OF EXISTING WATER TREATMENT PLANTS 

 

The conditions of existing facilities were explained in CHAPTER 2 and most of the existing facilities 

need rehabilitation, especially mechanical and electrical equipment. In this plan, all water treatment 

plants should be used in the short-term and the existing plants except Al Hartha 25 MG, Basrah 

Unified and R-Zero plants will be demolished. Finally, in Mini M/P these 3 plants will also be 

demolished. In this plan, therefore, the scope of the rehabilitation works does not mean full 



 4-2

rehabilitation but mainly replacement of mechanical and electrical equipment. 

 

Based on the information supplied from the sites, preliminary rehabilitation works have been 

identified as listed up in Table 4.2. However, these works are not fixed scope but temporal and further 

inspection of the facilities is required to decide the detailed scope of works at design stage. 

 

Table 4.2  Rehabilitation Works of Existing Water Supply Plants 

 

Facilities Rehabilitation works 

(1) R-Zero 25 C.U. C.U. (25), Storage tank, High lift PS (8), Low lift PS (9), Chlorine system, Electrical 

equipment (33kv/11kv) substation & low tension equipment, Diesel generators, Plant 

buildings, Waste water pumps (4) 

(2) R-Zero Raw 

Water Pumps 

Al Hartha pumps (6), Basrah Unified. Pumps (6), Al Jubaila pumps (4), Bradiah 

pumps (3), Shuaiba pumps (4), Abu Al Khasseb pumps (6), Khor Al Zubair pumps 

(3), Plant buildings, Electrical equipment, Mechanical equipment 

(3) Al Hartha 25 

MG C.U. 

C.U. (25), Storage tank, High lift PS (8), Low lift PS (7), Chlorine system, Electrical 

equipment, Diesel generators, Plant buildings 

(4) Basrah Unified  Gravity sand filters (20), Storage tank, High lift PS (7), Low lift PS (5), Chlorine 

system, Electrical equipments, Diesel generators , Plant buildings, Sedimentation 

tanks (4), Alum dosing system, Back washing system, Pneumatic system & measuring 

equipment 

(5) Garma 1 C.U. (8), Low lift PS (3), Chlorine system, Electrical equipment, Diesel generators, 

Plant buildings 

(6) Garma 2 C.U. (7), Low lift PS (2), Chlorine system, Electrical equipment, Diesel generators, 

Plant buildings 

(7) Ribat  C.U. (3), Low lift PS (3), Chlorine system, Electrical equipment, Diesel generators, 

Plant buildings   

(8) Al Maqil 1 C.U. (3), Low lift PS (2), Chlorine system, Electrical equipment 

(9) Jubaila 1 Pressure sand filters (12), High lift PS (3), Low lift PS (3), Chlorine system,  

Electrical equipment, Diesel generators, Plant buildings, Sedimentation tanks (2), 

Alum dosing system, Back washing system, Inlet piping system   

(10) Jubaila 2 C.U. (4), Low lift PS (2), Chlorine system, Electrical equipment, Diesel generators, 

Plant buildings   

(11) Bradiah 1 Pressure sand filters (14), High lift PS (4), Low lift PS (4), Chlorine system, Electrical 

equipment, Diesel generators, Plant buildings, Sedimentation tanks (2), Alum dosing 

system, Back washing system 

(12) Bradiah 2 Pressure sand filters (14), High lift PS (4), Low lift PS (4), Chlorine system, Electrical 

equipment, Diesel generators, Plant buildings, Sedimentation tanks (2), Alum dosing 

system, Back washing system 

(13) Bradiah C.U. C.U. (1), Low lift PS (2), Chlorine system, Electrical equipment, Plant buildings 

Note: The number in parentheses indicates the number of units of rehabilitation works.    

 

4.3 FLOW OF WATER TREATMENT SYSTEM  

 

In the plan, 3 existing water treatment plants should be utilized and a new conventional water 

treatment plant and RO plant should be constructed in the existing Al Hartha 25 MG and Basrah 

Unified plant site.  The required volume is as follows: 

- New water treatment plant: 465,000 m3/day 

- Reverse Osmosis plant: 362,000 m3/day 



 4-3

- Treated water transfer pumping station: 349,000 m3/day  

 

Since the existing water treatment plants are used, the connections among these plants are a bit 

complicated. Figure 4.1 illustrates the water flow of the treatment system including R-Zero water 

treatment plant. Some part of the pre-treated water is transferred to RO plant and TDS is reduced; the 

remaining water is transferred to clear water reservoir to be mixed with RO treated water to get 

appropriate TDS concentration. Then, some part of the water will be directly distributed to the local 

area. The remaining water is transferred to transmission reservoir (TR) to distribute to Basrah city. 

 

Al Harrha 25

         Clear water res.

CU

Basrah Unified          Clear water res.

Conventional        Distribution well

Local demand Unit: m
3
/day

In Hartha

New Treatment Plant Transmission Facility

       Distribution well  m3/day

        Clear water res.

Local demand

Brine wastewater 

R-Zero

         Clear water res.

541,000

507,000

349,000

96,000

96,000

34,000

121,000

416,000

72,000

72,000

96,000

96,000

96,000

67,000

483,000

67,000

CU

WTP

Transmission

ring mains

RO

465,000 362,000

362,000

54,000

P

P

P

P

P

P

 

 

Figure 4.1  Flow of Water Treatment System 

 

4.4 CONVENTIONAL WATER TREATMENT PLANT 

 

Conventional rapid sand filtration method, which is most commonly used world wide and an effective 

method to treat river water, is adopted for treatment process as shown in Figure 4.2. As compared with 

compact unit, this process attains easy operation and maintenance and less trouble.  

 



 4-4

 

 

 

 

 

 

Figure 4.2  Conventional Water Treatment Process 

 

The following methods are adopted for this process mainly from the aspects of easy operation and 

maintenance: 

 

1) Rapid mixing: mechanical mixer or weir type 

2) Flocculation: baffling type 

3) Chemical sedimentation basin: horizontal flow type 

4) Sand filter: gravity rapid sand filter 

5) Chemical: chlorine gas and aluminum sulfate 

 

The design criteria of water treatment plant are decided in Table 4.3. The details about design 

calculation are presented in Appendix G.  

 

Table 4.3  Design Criteria of Water Treatment Plant  

 

Facilities Parameter Adopted value 

Receiving well Detention time 1.5 min 

Mixing basin Detention time 1.0 min 

Mean flow rate 25 cm/sec Flocculation basin 

 Detention time 30.0 min 

Mean flow rate 0.4m/min Chemical sedimentation basin 

 Surface loading rate 25.0 mm/min 

Rapid sand filter Filtration rate 150 m/day 

Receiving & distribution well Detention time 1.5 min 

Clear water reservoir Detention time 1.0 hr 

 

The water treatment plant consists of treatment facilities, chemical building, reservoir, pumping house, 

operation room, electrical room and generator room. The general layout of the water treatment plant is 

shown in Figure 4.3.  

Receiving / rapid 

mixing well 

Intake from 

Shat Al Arab 

Flocculation

basins

Sedimentation

basins

Rapid sand  

filters 

Clear water 

tanks

Coagulant 

Pre chlorination 

Chlorination 

Back-wash waste Sludge



 4-5

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 4.3  General Layout of New Water Treatment Plant 



 4-6

 

4.5 REVERSE OSMOSIS  

 

A reverse osmosis system consists of four major components/processes: (1) pretreatment, (2) 

pressurization, (3) membrane separation, and (4) post-treatment stabilization.  

 

Pretreatment: The incoming feedwater is pretreated to be compatible with the membranes by 

removing suspended solids, adjusting the pH, and adding a threshold inhibitor to control scaling 

caused by constituents such as calcium sulphate.  

 

Pressurization: The pump raises the pressure of the pretreated feedwater to an operating pressure 

appropriate for the membrane and the salinity of the feedwater.  

 

Separation: The semi-permeable membranes block the passage of dissolved salts while permitting the 

desalinated product water to pass through. Applying feedwater to the membrane assembly results in a 

freshwater product stream and a concentrated brine reject stream. Because no membrane is perfect in 

its rejection of dissolved salts, a small percentage of salt passes through the membrane and remains in 

the product water. Reverse osmosis membranes come in a variety of configurations. Two of the most 

popular are spiral wound and hollow fine fiber membranes. They are generally made of cellulose 

acetate, aromatic polyamides, or, nowadays, thin film polymer composites. Both types are used for 

brackish water and seawater desalination, although the specific membrane and the construction of the 

pressure vessel vary according to the different operating pressures used for the two types of feedwater.  

 

Stabilization: The product water from the membrane assembly usually requires pH adjustment and 

degasification before being transferred to the distribution system for use as drinking water. The 

product passes through an aeration column in which the pH is elevated from a value of approximately 

5 to a value close to 7. In many cases, this water is discharged to a storage cistern for later use.  

 

In addition to conventional water treatment, the basic unit processes of a complete RO treatment 

system for Basrah would include multi-layer rapid sand filters, high pressure pumps and membrane 

assembly, followed by blending and post-treatment. The design parameters shall be determined 

through extensive pilot testing, which is required to assure that RO membranes should be operated on 

a sustainable basis. The experiences in surface water RO indicate that a high level of pretreatment is 

necessary to protect the membranes. 

 

The product water of the RO process is generally water with less than 150- 200 mg/1 TDS, which is 

suitable for most domestic, industrial, and agricultural uses. A by-product of desalination is brine. 

Brine is a concentrated salt solution that must be disposed off. Brine can also be diluted with treated 

effluent. The ratio of discharged brine water or the recovery ratio of RO treated water depends on 



 4-7

several factors such as TDS concentration of inflow and treated outflow, pressure and the number of 

recycle stages of RO process.  

 

The RO process in conjunction with blending of conventionally treated water can be designed to 

deliver treated water with the TDS level of approximately 600 mg/l.  

 

Following are specifications of RO plant: 

1) Recovery rate of water: 75 % (25 % brine wastewater) 

2) TDS input (conventional treatment): 1,500 mg/l 

3) TDS output (permeate): less than 200 mg/l 

4) Capacity of input pumps: 483,000 m3/day, 100 m head 

5) Output water: 362,000 m3/day 

6) Pretreatment: Multiple layers rapid sand filter 

7) The number of banks: 2 (see figure below) 

 

 

 

Figure 4.4  Schematic Flowchart for RO Process Treatment 

 

As discussed in CHAPTER 12, half of the proposed total capacity of the conventional water treatment 

and RO plant will be constructed as the priority project. Therefore, the layout of the plant was planned 

assuming the plant will be constructed in two phases (phase 1 and 2). The general layout of RO plant 

is shown in Figure 4.3.  

 

4.6 TREATED WATER TRANSMISSION MAIN FROM NEW WATER TREATMENT 

PLANT 

 

There are two existing treated water transmission mains (1,000 mm and 900 mm) from the water 

treatment plants in Al Hartha. In future plan, the existing pipeline with dia. 900-mm will be utilized for 

Feed  

water 

1st Bank 2nd Bank

Permeate 

Concentrated 

Total 

system 

recovery 

rate 

< 50 % 

< 75-80 ％ 

High 

pressure 

pump 

75 %: 200 mg/l 

25 %: 5400 mg/l 

50 %: 200 mg/l



 4-8

distribution of RO treated water to the local Al Hartha area. The other main will be utilized to convey 

RO treated water to the proposed transmission reservoir that will be constructed at the entrance of 

Basrah city.  

 

In addition, the existing two raw water transmission pipelines (dia.1200 mm) installed from R-Zero to 

Al Hartha 25 MG plant and Basrah Unified plant shall be used for treated water transmission mains 

from the new water treatment plant to the transmission reservoir (Figure 3.11). 

 

4.7 TRANSMISSION FACILITIES AND TRANSMISSION RING MAINS 

 

In this plan, it is proposed that the total water production capacity is increased to meet the average day 

water demand but not maximum day water demand. Therefore, following design measures are taken in 

principle: 

• The facilities that can be easily expandable (reservoir and pump) shall be designed to meet 

average day water demand 

• Considering future expansion difficulty, the facilities that cannot be easily expandable (pipe) 

shall be designed to meet future full demand; maximum day water demand for transmission 

pipe and peak hour demand for distribution pipes.  

 

In CHAPTER 9, it is proposed that the transmission facilities (reservoir, pump and pipe) and the main 

distribution facilities (ground reservoir, transfer pump and elevated tower) for distribution zones will 

be separately constructed at different construction stage. Transmission facilities will be constructed in 

the earlier stage and main distribution facilities shall be constructed in the later stage. This 

implementation results in inadequate capacity of the distribution system and without main distribution 

facilities, the function of transmission facilities shall include part of the distribution facilities. To solve 

this problem, therefore, following three measures are prepared. 

 

Table 4.4  Capacity Options of Transmission Facilities without Main Distribution Facilities 

 

Option Capacity explanation 
Transmission reservoir 

capacity 

Transmission pump and 

pipe capacity 

1 Transmission facilities to meet only 

transmission capacity 

1 hour of average day 

demand 

Average day demand 

(factor =1.0) 

2 Transmission facilities to meet part of the 

distribution capacity 

1-8 hours of average 

day demand 
1.0 – 1.6 

3 Transmission facilities to meet full distribution 

capacity 

8 hours of average day 

demand 

Peak hour demand 

(factor=1.6) 

 

The option 1 results in inadequate distribution capacity; the option 3 requires extra large capacity in 

transmission facilities, which will be unnecessary after the distribution system is constructed. To 

compromise with the extreme cases of the option 1 and 3, the option 2 was prepared, in which 



 4-9

transmission reservoir and transmission pump were design to cover some of the distribution capacity. 

In any option, transmission pipeline should be designed to meet only transmission function to avoid 